
Model Number: SS9503-00
Body Number: F950006001
Version: A
Issue Date: 2024/07/12

Page 1 of 1

Product Description: Scroll Saw



No. Product Model# Part Number Description Qty

1 SS9503-00 3134040001 Oil seal cover 4

11 SS9503-00 3667836001 Extension spring 1

15 SS9503-00 3134045001 Workbench cover 1

16 SS9503-00 3134032001 Tube 1

17 SS9503-00 3134039001 Bellow cover 1

18 SS9503-00 3134046001 Bellow 1

19 SS9503-00 3134038001 Compression lever locking handle 1

20 SS9503-00 5630500001 I type hex nut-M6 6

21 SS9503-00 3667841001 Tension spring 1

22 SS9503-00 5610998001 Hex socket screw and flat washer assy-M6×40 1

23 SS9503-00 5650994001 Large gasket class A -6 1

24 SS9503-00 5610995001 Hex socket screw-M6×35 1

25 SS9503-00 5610994001 Hex socket screw-M4×20 2

26 SS9503-00 5650993001 Outer lock washer-4 4

27 SS9503-00 3134034001 Support pad cover (nylon) 2

28 SS9503-00 3708784001 Blade upper bracket 1

31 SS9503-00 3708783001 Saw blade bracket positioning plate assembly 1

32 SS9503-00 4810416001 US plug power cord 1

42 SS9503-00 3134047001 Power cord sheath 2

47 SS9503-00 3134033001 Foot 3

53 SS9503-00 3134020001 PVC washer 1

54 SS9503-00 3403440001 Table locking handle 1

55 SS9503-00 4892673001 Circuit board 1

58 SS9503-00 3134044001 Tool box 1

62 SS9503-00 3134125001 Carbon Brush Cap 1

63 SS9503-00 4960469001 Carbon Brush 1

202 SS9503-00 4980032001 Universal diode lamp assembly 1

203 SS9503-00 2829282001 Foot switch protection kit 1

204 SS9503-00 2829280001 Saw blade tightening assembly 1

205 SS9503-00 2829277001 Foot assembly bracket 1

206 SS9503-00 2829278001 Saw blade holder assy 1

208 SS9503-00 4870957001 Switch panel assembly 1

Service Part List_SS9503-00_Version A


